D-1 HEAD CYLINDER COVER COMP.

No. Part No. Description | Q”ty] Remarks | No. Part No. Description | Q"ty| Remarks
Fs21-ow000 | HEAD CYUBDER | F521-125CC  |ENGINE 125¢cc 1 [125cc

1| rs-oucco | FMEADCYUWNDER | ) lassewmig]  [F521-150CC  [ENGINE 150cc |1 [150cc

2 | Fs2-ouo | MEADCYLIDER | | cygr oA | F521-011001A | "0 |1 | 150CC

3 F521 - 011002 A e D | 1 | cas

o | ms21-omoes | FLATE BREMTHER |

5 GB/TI306.2-92 SCREW TAPPING 3 |ST4.2x8

6 F521 - 011004 TUBE BREATHER 1

7 F521 - 011005 CLIP B8 TUBE 1

8 F521 - 011006 CLIP B12 TUBE 1

9 F521 - 011010 JOINT COMP 1

10 GB5787 M6 x 25 BdL'l' FLANGE 4



Kim Wogelius
 

Kim Wogelius
 

kim wogelius
Tekstboks
2A

kim wogelius
Tekstboks
F521-011001A

kim wogelius
Tekstboks
HEAD CYLINDER
COVER

kim wogelius
Tekstboks
1

kim wogelius
Tekstboks
150CC

kim wogelius
Linie

kim wogelius
Tekstboks
2A

kw
Tekstboks
F521-125CC

kw
Tekstboks
ENGINE 125cc

kw
Tekstboks
1

kw
Tekstboks
125cc

kw
Tekstboks
F521-150CC

kw
Tekstboks
ENGINE 150cc

kw
Tekstboks
1

kw
Tekstboks
150cc


D-2 HEAD CYLINDER COMP./VALVE

No. Part No. Description Q" ty| Remarks || No Fart No. Deseription Q" ty| Remarks
HEAD CYLINDER ' BOLT STUD
F321 - 012000 ASSY 1 |ASSEMBLE] 11 F$21 - 010006 6x 32 2
' HEAD CYLINDER BOLT STUD
1 Fs21 - 012100 COMP, t 12 F521 - 010007 62 %0 2
2 F$21 - 012101 HEAD CYLINDER | 1 1125CC [ 13 F521-010008 | SEAL VALVE STEM | 2
0-RING ‘ SEAT VALVE
3 Fs21 - 0L2102 . 9.0-18 2 14 FS21 - 010009 SPG. OUTER 2
4 | Fs21-012103 GUIDE IN VALVE | 1 15 F$21 - 010011 | SPG.VALVE QUTER | 2
s F521 - 012104 GUIDE EX VALVE | 1 16 F521-010012 - | SPG.VALVE INNER | 2
DOWEL PIN ‘ RETAINER VALVE
6 Fs21 - 01000t 10 14 2 1y F521 - 010013 S SPRING 2
GASKET HEAD
7 F521 - 020001 CYCLINDER 1 [125CC | 18 F521 - 010014 COTTER VALVE 4
§ | F520-010003 | EXHAUSTVALVE | 1 [125CC | 19| Fs21-otoors | CASKETEXHAUST |
9 F521 - 010004 INTAKE VALVE | 1 [125CC || 20 CTHSA SPARK PLUG 1
BOLT FLANGE
10 | M6 x LOOGRS787 M6 x 100 2
oA | F521-012101A HEAD CYLINDER 1 | 150cc | 8A | F521-010003A EXHAUST VALVE 1 |[150CC
GASKET HEAD _
7A | F521-020001A OVLINDER 1 [150CC |9A | F521-010004A INTAKE VALVE 1 [150CC



Kim Wogelius
 

kim wogelius
Tekstboks
F521 - 020001

kim wogelius
Linie

kim wogelius
Tekstboks

kim wogelius
Linie

kim wogelius
Linie


kim wogelius
Linie


kim wogelius
Linie


kim wogelius
Linie


kim wogelius
Linie


kim wogelius
Linie


kim wogelius
Linie


kim wogelius
Linie


kim wogelius
Linie


kim wogelius
Linie


kim wogelius
Linie


kim wogelius
Linie


kim wogelius
Tekstboks

kim wogelius
Linie


kim wogelius
Linie

kim wogelius
Linie

kim wogelius
Linie

kim wogelius
Linie

kim wogelius
Linie

kim wogelius
Linie

kim wogelius
Linie

kim wogelius
Linie

kim wogelius
Linie

kim wogelius
Linie

kim wogelius
Linie

kim wogelius
Tekstboks
2A

kim wogelius
Tekstboks
7A

kim wogelius
Tekstboks
8A

kim wogelius
Tekstboks
9A

kim wogelius
Tekstboks
F521-012101A

kim wogelius
Tekstboks
F521-020001A

kim wogelius
Tekstboks
F521-010003A

kim wogelius
Tekstboks
F521-010004A

kim wogelius
Tekstboks
 1

kim wogelius
Tekstboks
 1

kim wogelius
Tekstboks
 1

kim wogelius
Tekstboks
 1

kim wogelius
Tekstboks
150CC

kim wogelius
Tekstboks
150CC

kim wogelius
Tekstboks
150CC

kim wogelius
Tekstboks
150CC

kim wogelius
Tekstboks
HEAD CYLINDER

kim wogelius
Tekstboks
GASKET HEAD
CYLINDER

kim wogelius
Tekstboks
EXHAUST VALVE

kim wogelius
Tekstboks
INTAKE VALVE

kim wogelius
Tekstboks
125CC

kim wogelius
Tekstboks
125CC

kim wogelius
Tekstboks
125CC

kim wogelius
Tekstboks
125CC

kim wogelius
Linie

kim wogelius
Tekstboks
2A

kim wogelius
Linie

kim wogelius
Tekstboks
7A

kim wogelius
Tekstboks
8A

kim wogelius
Tekstboks
9A

kim wogelius
Linie

kim wogelius
Linie


D-3 ARM VALVE ROCKER COMP./SHAFT COMP.CAM

No. Part No. Description Q’ty | Remarks | No. Pant No, Description Q’ty| Remarks
ARM VALVE :
Fs2-0m00 | pARMYALYE |\ lisseMBLe] 11 | Fs21-012300 | SHAFTCOMP.CAM | 1 |150CC
1 | Fs2t-o010001 DORELFN | 2 F$21 - 012301 CAMSHAFT | 1
2 | m2-o2n HOLDER SHAFT | 1 |125CC 16002 BEARING 2
_ SPROCKET
1| Fs21-0122m WASHER mm | 4 F521 - 012302 brkhtap i i
4 F21 - 012208 NUT M8 4 11B| F521-012300B | SHAFT COMP. CAM 1 {125CC
s | psn-omoee | SPAFFEKROCKET| , |yo50c |2A | F521-012201A |HOLDERSHAFT | 1 | 150CC
SHAFT IN g 0 . SHAFT EX ROCKET
6 | Pm-omns | SRAITI | 1 l125CC |5A |F521-012204A EXR 1 |150CC
S
7 | Fs21-012206 ARMVALVE | 5 [125CC |6A |F521-012205A HAFTIRROCKET 1 4 | 150CC
) Al
8 | mz-omer | SCREWTAFEET | o 7A |F521-012206A e 2 |150CcC
) NUT TAPPET PLATE COMP. ASSEMBLE
9 FS21 - 012208 ADJUSTING 2 10A |F521-012210A STOPPER 1 150CC
PLATE COMP. ASSEMBLE
10 | Fs21-01210 A I K



Kim Wogelius
 

Kim Wogelius
9

kim wogelius
Tekstboks
2A

kim wogelius
Tekstboks
2A

kim wogelius
Tekstboks
11B

kim wogelius
Tekstboks
F521-012300B

kim wogelius
Tekstboks
150CC

kim wogelius
Tekstboks
125CC

kim wogelius
Tekstboks
150CC

kim wogelius
Tekstboks
150CC

kim wogelius
Tekstboks
150CC

kim wogelius
Tekstboks
150CC

kim wogelius
Tekstboks
ASSEMBLE
150CC

kim wogelius
Tekstboks
SHAFT COMP. CAM

kim wogelius
Tekstboks
1

kim wogelius
Tekstboks
2A

kim wogelius
Tekstboks
5A

kim wogelius
Tekstboks
6A

kim wogelius
Tekstboks
7A

kim wogelius
Tekstboks
10A

kim wogelius
Tekstboks
F521-012201A

kim wogelius
Tekstboks
F521-012204A

kim wogelius
Tekstboks
F521-012205A

kim wogelius
Tekstboks
F521-012206A

kim wogelius
Tekstboks
F521-012210A

kim wogelius
Tekstboks
HOLDER SHAFT

kim wogelius
Tekstboks
SHAFT EX ROCKET
ARM

kim wogelius
Tekstboks
1

kim wogelius
Tekstboks
1

kim wogelius
Tekstboks
SHAFT IN ROCKET
ARM

kim wogelius
Tekstboks
ARM VALVE
ROCKER

kim wogelius
Tekstboks
1

kim wogelius
Tekstboks
2

kim wogelius
Tekstboks
PLATE COMP.
STOPPER

kim wogelius
Tekstboks
1

kim wogelius
Tekstboks
125CC

kim wogelius
Tekstboks
125CC

kim wogelius
Tekstboks
125CC

kim wogelius
Tekstboks
125CC

kim wogelius
Tekstboks
ASSEMBLE
125CC

Kim Wogelius
 

kim wogelius
Linie

kim wogelius
Tekstboks
11B

kim wogelius
Linie

kim wogelius
Tekstboks
5A

kim wogelius
Linie

kim wogelius
Tekstboks
8A

kim wogelius
Linie

kim wogelius
Tekstboks
7A

kim wogelius
Tekstboks
7A

kim wogelius
Linie

kim wogelius
Linie

kim wogelius
Tekstboks
2A

kim wogelius
Linie

kim wogelius
Tekstboks
6A


D-4 CYLINDER - CHAIN CAM
No. Part No. Description Q’ty]| Remarks { No. Pant No. Description Q' ty| Remarks
FS21 - 62000 CYLINDER ASSY | 1| |ASSEMBLE| 11 |  Fs21-o020011 0~ RINC 1
1] Fs21-012201 DOWEL "N 2 12| Fs21-02002 SCREW PAN 1| M6xs6
2 | F521-020003 | GASKET CYLINDER | 1 131 cBsTETMEx22 BOLT FEANGE | 2
PIVOT CAM
3 F521 - 020002 CYLINDER 1 [125cc | u | ®u- o 1
FS1 -QXUBWT | SLEEVE CYLINDER | 1 15 | Fs21-20021 3 ‘221':% 1
' PIVOT CAM
4| FS2-020004 | WASHER SEALING | 1 16 | Fs2-020022 T A | 1
s | GESIBTM6x 12 BOLT FLANGE | 1 10 | F521-240010 Iﬁ:ﬁil\?NER 1
6 | P51 -oe0005 TENSIONEY | v 3A | F521-020002A | CYLINDER 1 [150CC
GUIDE ROD
7 F521 - 020006 ot 1
8 | Fs21-020007 CHAIN CAM 1
GASKET TENSIONER
9 FS21 - 020008 T 1



Kim Wogelius
 

Kim Wogelius
10

Kim Wogelius
F521-240010

Kim Wogelius
1


Kim Wogelius
6

Kim Wogelius
TENSIONER LIFTHY

Kim Wogelius
F521-020003

kim wogelius
Tekstboks
125CC

kim wogelius
Tekstboks
3A

kim wogelius
Tekstboks
F521-020002A

kim wogelius
Tekstboks
CYLINDER

kim wogelius
Tekstboks
1

kim wogelius
Tekstboks
3A

kim wogelius
Linie

kim wogelius
Tekstboks
150CC


D~5 CRANKSHAFT - PISTON

No. Part No. Description | Q' ty| Remarks [ No. { - Part No.  Description | Q"ty| Remarks

F521-030000 [ N sty | 1 assEMBLE] 11 | - Fs21-031009 | KEY W0OD RUPF | 1

1 F521-031000  |CRANKSHAFT COMP.| 1 12| ¥s521-031010 | CON-ROD COMP. | 1

2 | Fs21-031000 | ROD CONNECTING | 1 - 13 | ¥s21-032000 PISTON COMP. | 1

3 F521-031002  |RIGHT CRANKSHAFT{ 1 14 | Fs21-032001 CLIF-PISTON 2

4 | Fs21-031005 | LEFT CRANKSHAFT | 1 15 | Fs21-032002 PISTON PIN 1

s | rs2-os008 | PLATERCRANK | ) 16 | Fs21-032003 PISTON 1

6 | Fs21-o031008 P e |1 17 | Fs21-032100 PISTON_RING | 1

7 | Fs21-031006 | SPROCKET TIMING | 1 18 | Fs21-032100 | RING PISTONTOP | 1

8 | F21-os00r | SPROCKETPUMP | 19| FS21-032102 | RING PISTON 28D | 1

9 6312268 BEARING 2 | FS2-032110 | RING PISTONOL | 1 _

10 | F521-03108 [BEARING CON-ROD| 1 2 | Ps21-032101 SIDE RALL 2

D-5 CRANKSHAFT - PISTON
No. Part No. Description Q' ty| Remarks | No. Part No. Description Q'ty| Remarks
2 SPACER 1

F521 - 032112



Kim Wogelius
 

Kim Wogelius
 

Kim Wogelius
1

Kim Wogelius


Kim Wogelius
 

Kim Wogelius


Kim Wogelius


Kim Wogelius


Kim Wogelius
 

Kim Wogelius
 

Kim Wogelius
 


21
D-~6 CRANKCASE
No. Part No. Description Q" ty| Renarks | No. Part No, Description - |Q’ty| Renarks
_ CRANKCASE BUSH RR. CUSHION
F521 - 040000 s 9 F$21 - 042001 e I ON |y
ot _ RIGHT CRANKCASE PIN BRAKE
1 F521 - 041000 125CcC j 10 |  Fs21-042002 SHOE ANCHOR | !
2 | Fs21-o0st010 | RIGHT CRANKCASE 150cc | 1 | .Fs21- 042008 2 hme 1
FS21-0410LIWT | BUSH R S6mm 12 GB6ITTA M8 NUT 1
FS21 - 041012WT | PLUG CONE TYPE 13 190200242 BEARING 1 |oxexpe
BUSH, ENGINE OIL SEAL ‘
3 Fs21-041001 | BUSHLERCITE 14 | Fs21-042004 oyt 1
4 FS21 - 041002 CRAIRCASE 15 | 6301GB/T276 - %4 BEARING 1 |2xzrxi
s | cBs787M6 x50 BOLT FLANGE 16 | GRGB/T66-9% BEARING 1 [15x32x9
DOWEL PIN : BUSH, ENGINE
6 F521 - 041003 b 7| mu-onom | PRSI |
LEFT CRANKCASE OIL SEAL
7 FS21 - 042000 AN 18 | Fs21-042008 19 B
g | Fsa-dao | LEFT CRANKCASE 19 |  Fs21- 042006 WASHER 1
D-6 CRANKCASE
No. Part No. Description | Q’ty| Renarks | No. Part No. Description | Q" ty| Renarks
BOLT DRAIN PLUC '
0 | FS21- 042007 o 1
21 F521 - 042008 BOLTSTUD8x187.5 | 2 | Dcad
BOLT STUD LEFT
2 | F521-042009 8x195.5 2| case
23 | FS21-042010 | TUBE BREATHER | 1
k]



Kim Wogelius
 

Kim Wogelius
 

Kim Wogelius
 

fl
Tekstboks
  

fl
Tekstboks
   

fl
Tekstboks
150 CC

fl
Tekstboks
125 CC

sb
Tekstboks
90200242


D-7 LEFT CRANKCASE COVER

No. Part No. Description Q" ty| Remarks || No. Part No. Description Q’ty| Remarks

Fsa1-oa3000 | LEFT CRANKCASE | 1n | rs21-043007 | prOTECTION PLATE| 1

1| Fszr-omoor | UEFTCRANKCASE | 4 | cpst |12 | cmsmermsxis | POVTTANGE |

2 F521 - 043002 O 1

3 | Fs2i-o4003  [CLAMPER THROTILE)

4 Fs21-o43a0a | CLAMPER BRAKE |,

s Fs21-oaa0s  [CLAMPER BREATHER,

6 | F521-043006 | GASKETLCOVER | 1

7 | GBSTET M6x40 BOLTFLANGE " | 6

8 | GBS787 M6x65 BOLTFLANGE | 2

9 | cB/msos.2-92 | SCREW TAPING | 4 | piyxs

10

F521 - 041003

DOWELPIN§x 14



Kim Wogelius
 

Kim Wogelius
 


D-8 RIGHT CRANKCASE COVER

30.8x3.2

Ne. Part No. Description Q" ty| Remarks { No. | Part No. Deseription Q'ty

Fs21 - 0adpo0 | FICHT CRATKCASE L 1| ez-omoos | SAPSECOR. 11

1 | Fs21-041003 DOWEL PIN 2 12 | Fso1-omoy | CLAMDERAC.C |,

2 | F21-042005 | 108 Eas ! 13 | CBS”87M6x40 | BOLTFLANGE | 1

3 | Fs21-osagn | MICHT CRANKCASEL 14 |F521-044008 6x110] BOLTFLANGE | 2

4| Fsz1-omcey | TIGHT CRARKCASE( ) | cast 15 |Fs21-010005 6 x 10| BOLT FLANGE | 1

5 | Fs21-044010 | DIPSTICK COMP. | 1 16 | CBS787M6x32X | BOLTFLANGE | 1

6 | Fs21-08011 DIP STICK 1 17 | F521-00400 BOLTFLANGE | 4

7 FS21 - 044012 ‘:;f;‘_‘s"’ 1

8 | Fs21-044003 SR OIL 1

9 | Fs21-044004 PPN RN | 1

10 | Fs21 - 044005 0 - RING 1



Kim Wogelius
 

Kim Wogelius
 

fl
Tekstboks
042005




Kim Wogelius
 

Kim Wogelius
 


N ok~ w

F521-060002
F521-060000
F521-061001
F521-061100



D-10 FACE ASSY MOVABLE DRIVE

WEIGHT

No. Part No. Description Q'ty No. Part No. - Description Q’ty| Remarks
FACE ASSY
2 -070000 | FACE A 1t} Fs20-070018 PIECE SIDE 3
1 GB6177A N12 NUT M12 1 12 | FS21-070016 PLATE RAMP i
WASHER
2 F321 - 060001 12.2x29x2.5 | !
3 FS21 - 070001 FACE DRIVE 1
BOSS DRIVE
4 F521 - 070002 S on 1
GEAR KICK
5 F521 - 070003 DV 1
FACE ASSY
6 E2i-om00 | oA MRE |
7 F521 - 070011 CIR CLIP 28mm | 2
COLLAR DRIVE
8 FS21 - 070012 AR 1
FACE COMP,
’ F521 - 070013 MOVABLE DRIVE | !
10 | Fs521-070014 ROLLER SET 6



Kim Wogelius
 


D-11 TRANMISSION CASE
No. Part No. Description Q' ty| Remarks || No. Part No. Description Q' ty | Remarks
TRANMISSION -
F521 - 080000 o 1 | Fs21-080013 SHAFT FINAL 1
COVER TRANMISSION COUNTER SHAFT
1 FS21 - 081000 oy 12 | esz-oson | COUNTERS 1
2 F521-081001  |[COVER TRANMISSION CAST FS21-080021 | COUNTER SHAFT | 1
3 | 6203GB/T276-94 BEARING ' Nx@xp ¥521 - 080022 GEAR COUNTER | 1
4 | 6204CB/T2I6-%4 BEARING Dxaxul 13 | Fs21-080023 SHAFTDRIVE | 1
5 | 62026B/T276-9% BEARING DxTx 14
6 FS21 - 080001 GASKET COVER 14 | GBS787 M6 x 28 BOLT FLANGE | 4
7 | . F521 -041003 DOWEL FIN 15 | GBS787 M6 x 35 BOLT FLANCE | 2
8 F521 — 080010 SH‘}%‘!’;NAL 16 | cBST87 MBx 12 BOLT FLANGE | 2
9 FS21 - 080011 GEAR FINAL 7 | Fs21-080003 WASHER 8mm | 2
OIL SEAL
0|  Fs21-080012 CIR. CLIF 20mm 18 |  FS21 - 080004 OIL SEAL 1
D-11 TRANMISSION CASE
No. Part No. Description Q"ty| Remarks | No. Part No. Description Q' ty | Remarks
19 | F521-080005 CAM RR.BRAKE | 1
0 - RING
2 | ¥s21 - 080006 o-Ame, 1
0 - RING
21 | Fs21 - 080007 0-pme 1
ARM COMP.
F521 - 080008 e BTAKE 1
GBS787 M6 x 32 BOLT FLANGE | 1
SPG.ER. ‘
% BRAKE ARM 1
25 GUARD RR. A
BRAKE ARM
26 PLATE 1
2., COVER ER. .
BRAKE ARM



Kim Wogelius
 

Kim Wogelius
 

Kim Wogelius
 


D-12 KICK START SYSTEM

STARTER IDLE

No. Part No. Description Q' ty{ Remarks | No. Part No. Description Q' ty| Remarks
F521 - 090000 K 1 | Fs21-09200 WASHER
1| esm-oio0 | SERDIEAST |y | Fa-omo0 | SEARTOWE. |1 | mas
2 F521 - 091001 2o 2 1 Fs21 - 092011 GEAR 1
3| Fu-omone | SODLECOME. | ) | jmmss FS21 - 092012 CAM 1
4 | Fs21-091003 PIN SPECIAL 1 13 { Fs21-092002 AL YA B
5 | F521-091004 | SPG.KICK STARTER | 1 14 | Fs21-092003 SPG.STARTER | 1
6 | Fs21-os1005 WASHER 1 15 | Fs21-092004 ROLLER 1
7 F521 - 091006 o UM 1 16 | Fs21-092008 ST R 1
8 | ¥s21-o091007 PLATE KICK 171  FS2i - 092006 (oM ASY R | 1| aaE
9 | GBS787M6x12 | BOLTLFANGE | 1 18 | cBs787 MEx22 BOLT FLANGE | 1
10 | Fs21- 092000 GEAR ASSY t



Kim Wogelius
 

Kim Wogelius
 


D-13 ELECTRIC SYSTEM
No. Part No. Description | Q” ty| Remarks | No. Part No. Description | Q’ty| Remarks
F521- 100000 | ELECTRIC SYSTEM | 1 FS21 - 102004 BOLT SET 2
1 | Fs21-101000 MO | 1 FS21-102005 | SPG.WASHER Smm | 2
F521-101001  (CABLE START MOTOR 1 F521 - 102006 BUSH CARBON | 2
Fs2i- 101002 | TERMINAL PLATE | 1 FS21 - 102007 m.ngs%m. 1
F521 - 101003 | COVER TERMINAL | 1 3. Fs521 - 103000 T 11
F521-101004 | COVER B MAG.SW | 1 a | Fs21- 103001 FLAGE oMo TAY |
F521 - 101005 TERMINALBAT | 1 1.3 Fs21-tosoz AP STARTING CLUTCH 5
2 | FS21-102000 |MOTOR UNIT START| 1 6 | Fs21- 103003 ROLLER 10%10 | 3
Fs21 - 102001 e R 7 Fs21 - 103004 ROLLER SPG. 3
FS21 - 102002 YOKE 1 8 | Fs2-103010 | G OUTERCONE Lt
F521 - 102003 0 - RING 1 F521 - 103011 ‘BOLT CLUTCH OUTER 1
D-13 ELECTRIC SYSTEM
No. Part No. Description | Q” ty | Remarks || No. Part No. Description | Q”ty| Remarks
FS21 - 103012 COVER CLUTCH 16 | GB5787 M6 x 16 BOLT FLANGE | 2
Fs21-103013 | STOPRER CUUTCH 7| Eszotm0s | SHAET TR | 1
9 GB70 M6 x 12 BOLT SOCKET 18 | Fs21 - 100004 AR e | 1
10 |  Fs2t- 103005 DOWEL FIN 19| Fsz-tooos | WORPRUFEEEY |y
i1 | 28x32x176B | NEEDLE BEANING
| F-1000 | sl cLics
FS21 - 104001 AR ST AR NG |
F521 - 104002 BOSS STATING
131 Fs21- 100001 APt
14| Fs20-100002 | NUT LOCK 22mm
s | cRs783 Max6 BOLT



Kim Wogelius
 

Kim Wogelius
 

Kim Wogelius
 

Kim Wogelius
 

Kim Wogelius
 

Kim Wogelius


Kim Wogelius


Kim Wogelius


Kim Wogelius


Kim Wogelius


Kim Wogelius
3


D-14 OIL PUMP ASSY

PUMP DRIVEN .

No. Part No. Description | Q"ty No. Part No. Descripton | Q' ty| Remarks
F$21 - 110000 OIL PUMP ASSY | 1 11| GB6LI7A M6 NUTFLANGE | 1 |GBot77 M6
1 FS21- 111000 | OIL PUMP COMP. | I 12 [ Fs21- 10002 e | 1
2 | ocBsomsxi0 SCREWPAN | 1 13| Fs21-10003 | SEPARATOROL | 1
3 | Fs2-1m001 | PLATEOLPUMP | 1 4| MexizcB BOLT FLANGE | 2
4 | Fsu-111002 Rt ] 1
s | Fs21-11100 |
6 | Fs2n-111004 DOWELTIN | 1
7 | Fs21-111008 | SHAFTOILPUMP | 1
8 | Fsu-11006 | BoDYOLPUMP | 1
9 | GBSTST Mox25 BOLT FLANGE | 2
10| Ps21- 110001 SPROCKET OIL. |,



Kim Wogelius
 


o

D-15 CARBURETOR/ELECTRICAL

No. Part No. Descripion | Q’ ty | Remarks | No Part No. Description | Q" ty{ Remarks
F521 - 120000 CARBURETOR

1 FS21 - 121000 CARBURETOR | [PURCHASE

2 FS521 - 122000 c-D-1 1 nmcm#i

3| F21-13m0 | oo RECTEER o1 mcn-mi!

4 FS21 - 124000 RESISTOR COMP. | 1 rum:ms#

5 F52i-125000 |COLL ASSY IGNITION| 1 Puncmsaﬂ

6 F521 - 126000 SPARK PLUG 1 mcmsq

7| F2-mo0 | STE AR 1 PURCHASH

8 F521-128000 CHOKE . 1



Kim Wogelius
 

Kim Wogelius
 

Kim Wogelius
1

Kim Wogelius
2

Kim Wogelius
3

Kim Wogelius
4

Kim Wogelius
5

Kim Wogelius
7

Kim Wogelius
8

Kim Wogelius


Kim Wogelius
8

Kim Wogelius
F521-128000

Kim Wogelius
CHOKE

Kim Wogelius
1


Pos |Vvare nr./ Part no. Qty Beskrivelse Description
1 292254 1 Karburator - stempel, manuel choker Carburetor - piston manual choke
2 408523 1 Karburator - stempel, kabel choker Carburetor - piston cabel choke
3 ATVF521-121000 1 Karburator - membram med choker Carburetor - diaphram with choke
4 ATVF521-121000B 1 Karburator - membram uden choker Carburetor - diaphram w/o choke
405010 1 Dyse 112,5 Nozzle 112,5




'D-16 INTAKE SYSTEM

No. Part No. Description Q' No. Pan No. Description Q'ty
FS21-130000 | INTAKE SYSTEM | 1
1 | Fs21-130001 | INSULATOR CARS. | 1
2 | Fs21- 302 A e 11
3 | Fs21-130010 | BAND INSULATOR | 1
4 | FS21-130020 | PIPE COMP.INTAKE!| 1
FS21 - 130021 PIPEINTAKE | 1
FS21 - 130022 ‘RUBBER . | 1
FS21 - 130023 JOINT FUEL 1
s | Fs21-130004 0_RING 1
6 | cBsimAMS NUTFLANGE | 2



Kim Wogelius
 


D-17 AIR COOLING SYSTEM

No. Part No. Description Q’ty| Remarks f No. Part No. Description Q' ty| Remarks
COOLING ATR
F521 - 140000 Uil 1 Fs21 - 140202 COLLERFAN | 2
(CLAMPER BREATHER] CLIP HIGH
t | Fs21- 140001 T RREN 8 | Fs2-wo00s | SUPHICH
2 | F521-140100 | COVER COMP.FAN | 1 9 | F521-140007 | SEAL SHROUE(B) | 1
GROMMEET A
F521 - 140101 COVERFAN | 1 10 [ Fs21 - 140008 ROMMEETA | 1
COLLER FAN | 2 11 | conm.m-msmsxs | SCREWTAPPING | 6 | MSx16
3 | P~ | CLAMPERSTARTER | 12| GBSTE?M6x25 | BOLTFLANGE | 3
DUCT CARBURETOR _ CARB.DRAIN
4 | Fs21- 140003 CARDR 1 3| Fs21-140009 DD 1
GROMMEET B
5 | Fs21- 140008 SHROUD A 1 14 | Fs21- 140011 e, | !
6 | Fs21-140005 | SEALSHROUD(A) | 1
7 | Fs2u-140200 | SHROUD B coMP. | 1
F521 - 140201 SHROUD B t



Kim Wogelius
 


D-18 MANGETO ASSY

No. Part No. Description Q' Ne. Part No. Description Q' ty| Remarks
F521 - 160000 MANGETO ASSY
2 F521-160001 | ROTOR COIL COMP. | 1
3 | Fs21-160002 | FLYWHEEL COMP. | 1
4 | CBSIS7TM5x12 BOLT FLANGE | 2
s | cBSTE7 M6x20 BOLT FLANGE 2
6 GB97.1A dI2 WASHER 1
7 GHGITFA M12 NUT 1
8 F521 - 160010  |FAN COMP.COOLING| 1§
F521 - 160011  {FAN COMP,COOLING| 1
F521 - 160012 COOLAR FAN 4
9 | GBST8Y M6x 16 BOLT FLANGE 4



Kim Wogelius
 


D-19 L
3
No. [Part No. Description Q’ty |Remarks [No. |Part No. Description Q’ty |Remarks
F521-190000 AIR i;i’:‘(NER 5 |F521-190005| ELEMENT COMP. 1
SCREW
1 |F521-190001 TAPPING 3 6 |F521-190006 | CASE AIR CLEANER | 1
TUBE AIR CLEANER
2 | F521-190002 COVER 1 7 |F521-190007 CONNECTING 1
SCREW BAND AIR CLEANER
3 [F521-190003 TAPPING 3 8 |F521-190008 CONNECTING TUBE 1
4 [F521-190004 COVER 1



Kim Wogelius
1

Kim Wogelius
2

Kim Wogelius
3

Kim Wogelius
4

Kim Wogelius
5

Kim Wogelius
6

Kim Wogelius
7

Kim Wogelius
8

Kim Wogelius
D-19


F521-190009 Air cleaner bracket 1 ]




D-20 FR.&.RR.BODY COVER

600015 : skarter saet

No. Part No. Description Q'ty No. Part Ne. Description Q'ty
1 C78 - 000001 FRONTBODY | 4
2 €78 - 000002 hr et i
3 €88 - 000103 CUSHION 6
4 GBI23 -6 CAP NUT 2
5 GB9%6 -6 WASHER 6
6. GBBI1S-MSx20 SCREW PAN | 2
7 GB6170 - M6 NUT 4
8 | GB8I8-M6x25 SCREW PAN 4



Kim Wogelius
 

sb
Tekstboks
600015 : skørter sæt


D-21 PROTECTION ROD

Neo. Part No. Description Q' ty| Remarks § No. Pant No. Description Q'ty
1 €78 — 000100 PROTECTION ROD §{ 1 | 125CC
2 | GB5780- MIOx 60 BOLT HEX. 4
3 GB97.1-10 WASHER 4
4 GB93 - 10 SPG. WASHER 4
s | cBé170- M0 NUT HEX. 4
C78-000100-1 | PrRoOTECTIONROD | 1 |150CC



Kim Wogelius
 

Kim Wogelius
1

Kim Wogelius
C78-000100-1

Kim Wogelius
PROTECTION ROD

Kim Wogelius
1

Kim Wogelius
125CC

Kim Wogelius
150CC


6
D-22
No. Part No. Description Q'ty Remarks |No. Part No. Description Q'ty Remarks
1 C78-000003 | PROTECTING SLIP PLATE 2 8 F521-220008 WASHER 24
2 C78-000004 FOOTREST CASE (L) 1 9 C88-000103 CUSHION 12
3 C78-000005 PLATE HOLDER 2 10 F521-220010 BOLT 12
4 C78-000006 FOOTREST CASE (R) 1 11 F521-220011 NUT 8
5 F521-220005 LOCKNUT 8 12 F521-220012| LOCKWASHER 8
6 GB818-M6X35 SCREW PAN 8 13 F521-220013 WASHER 16
7 F521-220007 LOCKNUT 12 14 F521-220014 BOLT 8



Kim Wogelius
1

Kim Wogelius
2

Kim Wogelius
3

Kim Wogelius
4

Kim Wogelius
5

Kim Wogelius
6

Kim Wogelius
7

Kim Wogelius
9

Kim Wogelius
8

Kim Wogelius
10

Kim Wogelius
11

Kim Wogelius
12

Kim Wogelius
13

Kim Wogelius
14

Kim Wogelius


Kim Wogelius


Kim Wogelius


Kim Wogelius


Kim Wogelius
D-22


D-23

No. |Part No. Description Q’ty |[Remarks |No. |Part No. Description Q’ty |[Remarks
1 | F521-190000 AR igléﬁNER 1 4 |F521-230004 | INTAKE PIPE | 1
2 428H CHAIN 1 5 428S MASTERLIND | 1
SPROCKET
3 | F521-230003 ASSY DRIVEN 1 6 |F521-230005| INTAKE PIPE | 1
7 | F521-230006 | CHAIN GUARD| 1



Kim Wogelius
1

Kim Wogelius
2

Kim Wogelius
3

Kim Wogelius
4

Kim Wogelius
5

Kim Wogelius
6

Kim Wogelius
7


No.

Part No.

Description

Remarks

F521-230007

Intake air duct

F521-230008

Band



kim wogelius
Tekstboks
1

kim wogelius
Tekstboks
2


No. Part No. Description Q'ty Remarks |No. Part No. Description [Q'ty Remarks
1 C78-060001 SPACER 2 6 GB91-03X30 [ COTTER PIN 2
2 C78-061000 | FR.AXLE COMP 1 RIGHT 7 GB9458-M14 NUT 2
2A C78-061001 | FR.AXLE COMP 1 LEFT 8 20X700-8 TIRE 2
3 F521-240003 RIM 2 9 20X7-8 TUBE INNER 2
4 C88-080009 WASHER 2 11 F521-240011 | LOCKNUT 4
5 C88-080011 | DUST COVER 2 12 F521-240012 BOLT 4



Kim Wogelius
 

Kim Wogelius
8

Kim Wogelius
3

Kim Wogelius
2

Kim Wogelius
2A

Kim Wogelius
11

Kim Wogelius
12

Kim Wogelius
5

Kim Wogelius
4

Kim Wogelius
1

Kim Wogelius
6

Kim Wogelius
7

Kim Wogelius
9

Kim Wogelius
D-24


@0

9 10

D-25

No. Part No. Description Q'ty Remarks [No. Part No. Description Q'ty Remarks
1 C78-080001 DUST SEAL 2 11 GB97.1-8 WASHER 10
2 C78-080002 | CLAMPER STEERING HANDLE 1 12 GB93-8 SPG.WASHER 6
3 C78-080003 SEAT STEERING HANDLE 1 13 GB5780-M8X60 BOLT HEX. 6
4 C78-081000 HANDLE 1 4
5 C78-082000 PULLING BAR STEERING 2 15 GB91-g2X25 COTTER PIN 1
6 C88-080004 HANDLE HOLDER 2 16 GB9458-M10 NUT 1
7 C88-080005 REAR SEAT 2 17 F521-250017 DUST SEAL 1
8 100GB278 BEARING 1 6000RS
9 GB6182-M10 NUT LOCK 4
10 GB97.1-10 WASHER 5



Kim Wogelius
1

Kim Wogelius
2

Kim Wogelius
3

Kim Wogelius
4

Kim Wogelius
5

Kim Wogelius
6

Kim Wogelius
7

Kim Wogelius
8

Kim Wogelius
17

Kim Wogelius
9

Kim Wogelius
10

Kim Wogelius
11

Kim Wogelius
12

Kim Wogelius
11

Kim Wogelius
12

Kim Wogelius
13

Kim Wogelius
13

Kim Wogelius
 

Kim Wogelius
 

Kim Wogelius
 

Kim Wogelius


Kim Wogelius


Kim Wogelius
15

Kim Wogelius
10

Kim Wogelius
16

Kim Wogelius
 

Kim Wogelius
 

Kim Wogelius


Kim Wogelius


Kim Wogelius


Kim Wogelius


Kim Wogelius
D-25


D-26

No. Part No. Description Q'ty Remarks |No. Part No. Description Q'ty Remarks

1 C78-090001 SUPPORT PLATE 2 10 GB93-10 SPG.WASHER 1

2 C78-090002 BATTERY CASE 1 11 GB6170-M10 NUT HEX. 1

3 C78-090003 [ TAIL LIGHT HOLDER 1 12 GB97.1-6 WASHER 5

4 C78-091000 FRAME COMP 1 ATV 125 13 GB5781-M6X12 BOLT HEX. 5

4 C78-099999 FRAME COMP 1 ATV 150 14 F521-260014 LOCK WASHER 11

5 GB97.1-10 WASHER 6 15 F521-260015 NUT 6

6 GB93 SPG. WASHER 6 16 F521-340016 BUSH 4 L19 @=22mm
7 GB5780-M10X45 BOLT HEX. 6 17 F521-340017 BUSH 2 L34 @=25mm
8 GB5780-M10X90 BOLT HEX. 1 18 F521-340018 | SUPPORT PLATE 2

9 GB97.1-10 WASHER 1



Kim Wogelius
1

Kim Wogelius
2

Kim Wogelius
3

Kim Wogelius
4

Kim Wogelius
5

Kim Wogelius
6

Kim Wogelius
7

Kim Wogelius
8

Kim Wogelius
9

Kim Wogelius
10

Kim Wogelius
11

Kim Wogelius
12

Kim Wogelius
13

Kim Wogelius
14

Kim Wogelius
13

Kim Wogelius
14

Kim Wogelius
12

Kim Wogelius
14

Kim Wogelius
15

Kim Wogelius
16

Kim Wogelius
17

Kim Wogelius
18


No.

Part No.

Description

Q'ty

Remarks

C78-091001

Towing ball 125-150

Old model




D-27
No. Part No. Description Q’ty [Remarks |No. Part No. Description  |Q’ty |[Remarks
1 C78-101000 | FUEL TANK COMP| 1 8 051704 |FUEL FILTER| 1
2 C88-000103 CUSHION 4 9 F521-270009| FUEL TUBE | 1
3 C88-090004 CUSHION 2 10 |GB818-M6X16 SCREW PAN| 2
4 F521-270004| CAP FUEL TANK | 1 11 GB96-6 WASHER 6
5 F521-270005| FUEL SWITCH 1 12 GB6170-M6 NUT 2
6 F521-270006 FUEL TUBE 1 13  |GB818-M6X4Q0 SCREW PAN| 2
7 050808 CLIP SPG. 4



Kim Wogelius
1

Kim Wogelius
2

Kim Wogelius
11

Kim Wogelius
10

Kim Wogelius
12

Kim Wogelius
11

Kim Wogelius
3

Kim Wogelius
2

Kim Wogelius
11

Kim Wogelius
13

Kim Wogelius
4

Kim Wogelius
5

Kim Wogelius
6

Kim Wogelius
7

Kim Wogelius
8

Kim Wogelius
9

Kim Wogelius
D-27


u
-

D-28
No. [Part No. Description Q’ty |Remarks . [Part No. Description Q’ty |Remarks
1 | C78-110001 HANDLE BAR 1 6 | C78-110500 LEFT SWITCH COMP. 1
2 | C78-110100 TROTTLE CABLE 1 7 | C78-110600 RIGHT SWITCH COMP. 1
3 |F521-280003| FR. BRAKE CABLE UPPER| 1 7 |F521-280011 RIGHT SWITCH COMP. 1 OLD
4 | C78-110300 RR. BRAKE CABLE 1 8 |F521-280008 GRIP 2
5 | C78-110400 LEFT LEVER 1 9 |F521-280009| FR. BRAKE CABLE LOWER]| 2
5A | F521-280005 SWITCH 2 10 [F521-280010 PAD 1
11 | C78-110401 RIGHT LEVER 1



Kim Wogelius
1

Kim Wogelius
2

Kim Wogelius
3

Kim Wogelius
4

Kim Wogelius
5

Kim Wogelius
5A

Kim Wogelius
6

Kim Wogelius
7

Kim Wogelius
8

Kim Wogelius
9

Kim Wogelius
10

Kim Wogelius
11


D-29

No.

Part No.

Description

Q'ty

Remarks

No.

Part No.

Description

Q'ty

Remarks

C78-130000

SEAT ASSY

ATV125

C78-130001

SEAT ASSY

ATV150



Kim Wogelius
1

Kim Wogelius
 

Kim Wogelius
D-29


D-30

No. Part No. Description Q'ty [Remarks |No. Part No. Description Q'ty [Remarks
1 C78-140001 CAM BRAKE 2 4 F521-300008| BRAKE SHOE
2 C78-140002 CAM LEVER 2 5 F521-300006 SEAL 4
3 C78-140100 | FR. BRAKE DRUM | 2 6 102GB278 BEARING 4 | 6003zZ



Kim Wogelius


Kim Wogelius
1

Kim Wogelius
2

Kim Wogelius
3

Kim Wogelius
4

Kim Wogelius
5

Kim Wogelius
6

Kim Wogelius
D-30


D-31

No. Part No. Description Q'ty Remarks [No. Part No. Description Q'ty Remarks
1 C78-180010 HEAD LIGHT HOLDER (R) 1 11 F521-310011 | FLASHER RELAY COMP. 1
1 C78-180011 HEAD LIGHT HOLDER (L) 1 12 GB96-8 WASHER 2
2 C78-181000 WIRE HARNESS ASSY 1 13 GB5780-M8X12 SCREW HEX. 2
3 C88-090004 CUSHION 2 14 F521-310014 LOCKWASHER 2
4 F521-310004 IGNITION COIL 1 15 F521-310015 SPG. NUT 2
5 F521-310005 TAIL LIGHT 1 16 F521-310016 FUSE 1 12V15A
6 F521-310006 BATTERY 1 17 F521-310017 HEAD LIGHT BULB 1 6V3W
7 F521-310007 IGNITION SWITCH 1 18 F521-310018 HEAD LIGHT BULB 1 12V35W
8 F521-310008 HEAD LIGHT 1 19 F521-310019 TAIL LIGHT BULB 2 12V 5W
9 F521-310009| RECTIFIER COMP. REGULATE 1 20 F521-310020 SEAL 1
10 F521-310010 CDI 1 21 F521-310021 STRAP 1



Kim Wogelius
1 (R)
1 (L)

Kim Wogelius
2

Kim Wogelius
3

Kim Wogelius
4

Kim Wogelius
5

Kim Wogelius
6

Kim Wogelius
7

Kim Wogelius
8

Kim Wogelius
9

Kim Wogelius
10

Kim Wogelius
11

Kim Wogelius
16

Kim Wogelius
12

Kim Wogelius
14

Kim Wogelius
13

Kim Wogelius
15

Kim Wogelius
21

Kim Wogelius
18

Kim Wogelius
 

Kim Wogelius
17

Kim Wogelius
19

Kim Wogelius
20

Kim Wogelius
D-31


Udskiftning af teendingskontakter

R@D (red) GRO@N (green) GUL (yellow)
I LYS
LEDNINGER
I 7 g
ORANGE GRA (gray)
SORT/HVID
(Black /white)
R@D (red) GR@N (green)
NY MODEL (new model)
SORT (black) SORT/HVID (black/white)

Start med at samle gra og gul ledning pa maskinen.
De er til lyset, som vil veere taendt konstant nar motoren er startet.

Monter kabelsko pa ledningerne.
Monter sé ledningerne i stikholderen.
Ledningsfarverne skal monteres som falger :

R@D til R@D LEDNING
SORT til ORANGE LEDNING
GRON til GREN LEDNING
SORT/HVID til SORT/HVID

Start by connecting gray and yellow wire on the machine.
They are for the lights, which will be turned on constant when the engine is
started.

Mount cabelshoes on the wires.
Mount the wires in the holder.
The colours must be mounted as this :

RED to RED WIRE

BLACK to ORANGE WIRE
GREEN to GREEN WIRE
BLACK/WHITE to BLACK/WHITE



No. Part No. Description Q'ty Remarks |No. Part No. Description Q'ty Remarks
1 C78-360001 SPACER 2 13 20X7-8 TUBE INNER 2 ATV125
2 C78-360002 | COVER BEARING 2 13 22X11-8 TUBE INNER 2 ATV150
3 C78-360003 REAR AXEL 1 14 F521-320014 BOLT 4
4 C78-360004 SPACER 1 15 F521-320015 BRACKET 2
5 C78-361000 | ADJUSTER CHAIN 2 16 F521-320016| SPROCKET MOUNT 1
6 F521-320006 SPROCKET 1 17 F521-320017 BEARING 3 6206 2RS
7 F521-240003 RIM 2 18 F521-320018 SPACER 2
8 C88-080011 DUST COVER 2 19 C90-10009 CAM LEVER 1
9 C88-360004 WASHER 2 20 C78-140001 CAM BRAKE 1
10 GB91-@3X40 COTTER PIN 2 21 F521-320021 WASHER 1
11 GB9458-M16 NUT 2 22 F521-320022 SPACER 1
12 20X7.00-8 TIRE 2 ATV125 23 F521-320023 | COVER BRAKE DRUM 1
12 22X11.00-8 TIRE 2 ATV150 24 F521-320024| REAR BRAKE DRUM 1

25 F521-320025 HUB 2



Kim Wogelius
1

Kim Wogelius
2

Kim Wogelius
3

Kim Wogelius
4

Kim Wogelius
5

Kim Wogelius
6

Kim Wogelius
7

Kim Wogelius
8

Kim Wogelius
9

Kim Wogelius
10

Kim Wogelius
11

Kim Wogelius
12

Kim Wogelius
13

Kim Wogelius
14

Kim Wogelius
15

Kim Wogelius
16

Kim Wogelius
17

Kim Wogelius
18

Kim Wogelius
19

Kim Wogelius
20

Kim Wogelius
21

Kim Wogelius
22

Kim Wogelius
23

Kim Wogelius
24

Kim Wogelius
25

Kim Wogelius
D-32

Kim Wogelius
C90-10009


N

D-33

No. |Part No. Description Q’ty |Remarks |No. |Part No. Description Q’ty |[Remarks
1 C78-370000 |ABSORBER ASSY| 3 4 |F521-330004| LOCKNUT 6 | 10MM
2 | GB5781-M10X40 BOLT 6 10X40 | 5 |F521-330005 TOP 3
3 GB97.1-10 WASHER 12 | 10MM | 6 |F521-330006|PROTECTION| 3



Kim Wogelius


Kim Wogelius
1

Kim Wogelius
5

Kim Wogelius
6

Kim Wogelius
4

Kim Wogelius
3

Kim Wogelius
2

Kim Wogelius
 


D-34

No. |Part No. Description Q'ty [Remarks|No. |Part No. Description Q’ty |[Remarks
1 C78-390001 BUSH 2 10 GB97.1-10 WASHER 2
2 C78-390002 CHAIN COVER 1 11 | GB5781-M10X50| BOLT HEX. 2

SHAFT REAR ARM
C78-090004 -
3 SUSPENSION 1 12| GB6170-M10 NUT HEX 2
REAR ARM

4 | GB78-391000 SUSPENSION COMP. 1 13 | GB5781-M8X16 BOLT HEX. 2
6 GB9458-M12 LOCKNUT 1 14 GB93-8 SPG. WASHER| 2
7 GB96-12 WASHER 2 15 GB97.1-8 WASHER 2
8 | GB5781-M10X40 BOLT HEX. 2



Kim Wogelius
1

Kim Wogelius
2

Kim Wogelius
3

Kim Wogelius
4

Kim Wogelius
6

Kim Wogelius
7

Kim Wogelius
8

Kim Wogelius
10

Kim Wogelius
11

Kim Wogelius
12

Kim Wogelius
13

Kim Wogelius
14

Kim Wogelius
15

Kim Wogelius
40

Kim Wogelius
-M12

Kim Wogelius
D-34

Kim Wogelius
C78-090004



L& 12
8 14
ﬂ 10
. 9 8
> b wese 11
No. |Part,No Description Q’ty |Remarks |No. Part,No Description Q’ty |Remarks
8 C90-40005 Lock nut 2 M8 12 C90-40003 Washer 1
9 90102310 Washer 1 &8 13 F521-380003 Roller 1
10 | ATVF521-380006 Spring 1 14 90102310 Washer 1
11 C90-40002 Arm 1




8
-h:__.l\
(5 —12
3~
TR %
4 i®
14
2 ()
10 11 16
(]
T —— j:} ot g :-‘[::—12
4 - /
17 Q
@
D-35 14
No. |Part No. Description Q’ty |Remarks |No. |Part No. Description Q’ty |[Remarks
1 | C78-400001 BUSH 8 10 | F521-350010 LOCKNUT 2
2 | C78-401000 LOWER FR.ARM 2 11| GB97.1-14 WASHER 4
3 | C78-402000 UPPER FR.ARM 2 12 | GB97.1-12 SPG. WASHER 12
4 [GB28-M10X60 BOLT HEX. 8 14 |GB6170-M12 LOCKNUT 4
UNIVERSAL JOINT
6 GB97.1-10 WASHER 8 15 [ F521-350015 (LEFT SCREW) 2
UNIVERSAL JOINT
7 | GB9457-M10 LOCKNUT 2 16 [ F521-350016 (RIGHT SCREW) 2
8 | GB91-02X25 COTTER PIN 1 17 | F521-350017 NIPPLE 8
9 | GB6170-M14 | NUT (LEFT SCREW)| 2



Kim Wogelius
1

Kim Wogelius
1

Kim Wogelius
2

Kim Wogelius
3

Kim Wogelius
4

Kim Wogelius
4

Kim Wogelius
6

Kim Wogelius
6

Kim Wogelius
6

Kim Wogelius
6

Kim Wogelius
7

Kim Wogelius
7

Kim Wogelius
8

Kim Wogelius
9

Kim Wogelius
11

Kim Wogelius
12

Kim Wogelius
12

Kim Wogelius
10

Kim Wogelius
11

Kim Wogelius
17

Kim Wogelius
14

Kim Wogelius
14

Kim Wogelius
16

Kim Wogelius
15

Kim Wogelius


Kim Wogelius


Kim Wogelius


Kim Wogelius


Kim Wogelius


Kim Wogelius


Kim Wogelius
D-35


D-36

No. Part No. Description Q'ty Remarks |No. Part No. Description Q'ty Remarks
1 C78-790001 | PROTECTING PLATE 1 7 GB6170-M8 NUT 2
2 C78-791000 MUFFLER COMP. 1 8 GB6170-M6 NUT 2
3 F521-360003 GASKET 1 9 GB5781-M6X8 SCREW 3
4 GB5780-M8X35 BOLT HEX. 2 10 GB848-6 WASHER 3
5 GB93-8 SPG. WASHER 2 11 F521-360011 | LOCKWASHER 3
6 GB97.1-8 WASHER 2



Kim Wogelius
1

Kim Wogelius
2

Kim Wogelius
3

Kim Wogelius
4

Kim Wogelius
5

Kim Wogelius
6

Kim Wogelius
7

Kim Wogelius
8

Kim Wogelius
9

Kim Wogelius
5

Kim Wogelius
6

Kim Wogelius
11

Kim Wogelius
10

Kim Wogelius
D-36


D-37

No.

Part No.

Description

Q'ty

Remarks

No.

Part No.

Description

Q'ty

Remarks

F521-370001

FRONT CARRIER

150CC

F521-370002

BACK CARRIER

150CC



Kim Wogelius
1

Kim Wogelius
2


[ —
Elek. Choke Magnet o Batteri
Stik — Sikring
A G ¢ R R
. GR 2,5
Stk L R Bremselys
BL— R 2.5 | .
Stop kontakt| G| | gy { :
GR| | Y/R r
Start knap | B| |GR 2é5
I
Hi Lo BL/W VIR
o[ 4 w R2.5
.
N . i‘L W Start \
art rele
| Stik : R
GcRr| Tendspole
Bremse kon.
B/Y,
GR
Frontlys
2 __BL/W R/WI cpi Tending
Y R/B
GR B/W
. Y 16 GR
. Y| Y
B | IBW W | Ensretter
I B | CR R
O 110
* e ]
o | o R R
Lys On Off  Stik BL = Bl
Tend. nagle B = Sort GR = GCrogn
Y = Gul W = Hvid
Kredslgbs skema for TEXAS Off Roader model 125-4 & 150—4 no= Red SR= Brun
G = Gré O = Orange




	Unavngivet
	kædestrammer.pdf
	Ark1




